BISONTE RVB SPARE PARTS LIST

Major components

PART NO.

DESCRIPTION

Unit. Price
Euro without
VAT

Quantity

BZRVB-001

Engine

BZRVB-002

clutch cup

BZRVB-003

Eccentric box 1

BZRVB-004

Bearing 6201

BZRVB-005

Eccentric shaft

BZRVB-006

Bearing 6203

BZRVB-007

Eccentric box 2

BZRVB-008

Grip 25

BZRVB-009

Triangle protection frame
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BZRVB-010

lock screw M10

BZRVB-011

Washer ¢10

BZRVB-012

Washer @10

BZRVB-013

Bolt M10x55

BZRVB-014

Bolt M6x35

BZRVB-015

Washer @6

BZRVB-016

Washer @6

BZRVB-017

Bolt M6x25

BZRVB-018

Bolt M10x35

BZRVB-019

Rubber Cap ¢50%30

BZRVB-020

Rubber Cap ¢50%40

BZRVB-021

Aluminum Blade

BZRVB-022

Handle

BZRVB-023

Grip

BZRVB-024

Throttle switch

BZRVB-025

Throttle cable L=200
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